
 

Document downloaded from: 

 

This paper must be cited as:  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

The final publication is available at 

 

 

Copyright 

 

Additional Information 

 

http://hdl.handle.net/10251/121081

Arnal Arnal, JM.; García-Fayos, B.; Sancho, M. (2018). Application of ultrafiltration for
drinking water production in decentralised systems: 20 years of the AQUAPOT project.
Desalination and Water Treatment. 103:296-306. https://doi.org/10.5004/dwt.2018.21989

http://doi.org/10.5004/dwt.2018.21989

Taylor & Francis



1 
 

APPLICATION OF ULTRAFILTRATION FOR DRINKING WATER 

PRODUCTION IN DECENTRALISED SYSTEMS: 20 years of the 

AQUAPOT project 

 
J.M. Arnal*, B. García-Fayos, M. Sancho 

 
ISIRYM Research Institute. Universitat Politècnica de València. Camino de Vera s/n. 46022 Valencia 

(Spain). Phone: 0034963879633. Fax: 0034963877639. e-mails: jarnala@iqn.upv.es, 

beagarfa@iqn.upv.es, msanchof@iqn.upv.es  

 

Abstract:  

Access to drinking water is a basic human right which has become an international goal. 

However, despite the efforts made in the framework of the Millennium Development Goals of 

the United Nations, about 700 million people are still without access to an adequate source of 

drinking water in rural areas of developing countries, especially in Africa Sub-Saharan. The 

AQUAPOT project, developed by the “Instituto Universitario de Seguridad, Radiofísica y 

Medioambiental (ISIRYM)” of the “Universitat Politècnica de València (UPV)”, both in Spain, 

has been focused research on the design, development and installation of decentralised drinking 

water systems as an alternative to existing water management systems in developing areas. 

AQUAPOT systems are based on ultrafiltration technology and have been successfully applied 

in different localities in Ecuador and Mozambique to produce safe drinking water for human 

consumption. The present paper describes the main actions carried out within the project 

AQUAPOT over the last 20 years. It describes the main features of the installed plants and the 

protocol to choose the best location; it also shows the main results achieved within the project, 

and discusses the lessons learned throughout the years in relation to the operation of the plants 

as well as the quality of the treated water. 

 

Keywords: AQUAPOT, ultrafiltration, water purification, decentralised systems 

mailto:jarnala@iqn.upv.es
mailto:beagarfa@iqn.upv.es


2 
 

1. Introduction 

1.1. The problem of water 

Access to drinking water is a basic human right and providing access has become an 

international goal. However, despite efforts made under the scope of the United Nations-

Millenium Development Goals, around 700 million people (9% of the global population) remain 

without access to an improved source of drinking water and 32% of population lives without 

access to improved sanitation facilities [1]. More than 3 million people die from water-related 

health problems each year, and around 45% of the people on earth do not have water piped to 

their homes [2]. 

 

Health problems associated with water include water-borne and washing-water diseases. Water-

borne diseases are predominantly due to faecal contamination of the water source and are thus 

strongly linked to sanitation conditions. There are about two dozen infectious illnesses, and they 

can be caused by viruses, bacteria, protozoa or larvae (e.g. cholera, typhoid, bacillary dysentery, 

infectious hepatitis, leptospirosis, giardiasis and gastroenteritis) [3]. In contrast, washing-water 

diseases are caused by a lack of adequate quantities of water for the proper maintenance of 

personal hygiene (e.g. scabies, trachoma, leprosy, conjunctivitis, salmonellosis, ascariasis, 

trichuriasis and hookworm) [4]. Hence, not only is water quality a cause for concern but also 

water quantity. In fact, according to the Joint Monitoring Programme for Water Supply and 

Sanitation, more than 90% of diarrheal cases are preventable through modifications to the 

environment, including interventions to increase the availability of clean water [5]. 

 

Improved water supplies in developing countries often present difficulties in the form of 

maintenance and supply to the population, caused by economic, social or political factors. In 

some cases, existing water treatment facilities work efficiently and produce water that is 

microbiologically safe, but the infrastructure for water distribution is so inadequate that 

recontamination can occur due to pressure drops, pipe deterioration, leaks and other deficiencies 

in distribution system, which leads to an increased risk of water-borne diseases [6, 7]. 

 

When drinking water is required for emergency use, such as natural disasters, some further 

disadvantages develop. The effectiveness of water treatment processes can be adversely affected 

by poor characterisation of the raw water, limitations in the availability of raw water, unsuitable 

catchment characteristics and other field factors [8]. If the selected water treatment technology 

is not adequate, the water supply targets of quantity, quality (no faecal coliforms, chlorine 

residual < 0.5 mg/L, turbidity < 5 NTU and no negative impact on health due to short-term 

consumption), coverage and continuity cannot be reached. It is worth mentioning that the 

transmission of water-related diseases in emergencies is likely equally due to the lack of 

sufficient quantities for personal and domestic hygiene and to contaminated water sources. 

Therefore, the quantity of water supplied should frequently be prioritised over its quality [9, 10]. 

 

1.2. Drinking water technologies 

Centralised water treatment systems require a large capital investment and space for 

infrastructure, and involve high pumping costs. Traditionally, these systems consist of four main 

steps: coagulation-flocculation, sedimentation, filtration and disinfection. In urban and densely 

populated areas, central solutions are generally suitable for the supply, distribution and 

treatment of water. However, many existing cases have shown that these systems often fail to 



3 
 

achieve the desired results in developing and transition countries, mostly due to political or 

socio-economic factors [11, 12, 13, 14]. In fact, centralised structures may become technically 

inappropriate due to rapid urban population growth and lack of infrastructure and a well-

maintained distribution network. 

 

In rural areas of developing countries, centralised water treatment is generally prohibitively 

expensive, leading to the frequent use of untreated natural water sources [15]. These sources are 

generally not well-protected and may contain chemical or microbial pollutants, mostly derived 

from a lack of adequate sanitation [13]. 

 

Decentralised systems are a more adequate, cost-effective and simpler alternative in those areas 

with limited economic resources, water shortages and low population densities [16]. 

Decentralised solutions also perform better in emergencies because they are more versatile and 

adaptable to the changing conditions than centralised solutions. However, these installations 

often have an informal character and are rarely accepted or supported by local governments 

[15]. 

 

These systems can be classified into point-of-use (POU) systems, when the treatment is applied 

at the household scale, and small-scale systems (SSS), when applied for small communities. In 

2007, 18.8 million users of POU products were reported (with an average annual growth rate of 

25.1%) [17]. In emergency situations, international cooperation agencies use a combination of 

both POU and SSS or specific technologies to produce water of the required quality. 

 

There are many available POU and SSS techniques with different pros and cons and varying 

costs and efficiencies of pollution removal. The evaluation criteria for water treatment 

techniques must consider several factors, and the results are specific (there is no general 

solution). According to Clarke and Steele, the evaluation criteria for water treatment methods 

used by relief agencies include: versatility to treat a wide range of feed waters, durability, 

reliability of operation, cost and size, ability to meet water demand and quality, ease of 

deployment, and ease of operation and maintenance [8]. In 2012, Loo et al. established a 

methodology for water technology selection that included ten factors [18]: cost, ease of 

employment, ease of use, environmental impact, maintenance, performance, potential 

acceptance, energy requirement, supply chain requirement and water throughput. In disaster 

relief, SSSs, that are modular, mobile or portable, are appropriate because they provide a 

location-specific solution.  

 

The most widely used POU system is boiling, whose main disadvantages are the combustion 

requirement and the absence of residual protection. Boiling inactivates bacteria, viruses and 

protozoa, but the water has to be consumed immediately afterwards because microbial growth 

can occur without residual protection [17]. Chlorination is another low-cost POU system [19] 

which reduces microbiological pollution, except for cryptosporidium, but its efficiency is 

affected by turbidity. One of the disadvantages of this treatment is related to the hazardous by-

products that can be produced by oxidation if an appropriate pretreatment is not included [17]. 

 

Solar disinfection, known as SODIS, is a no-maintenance and ongoing-cost POU [18] that has 

been proved to reduce diarrheal diseases, although its efficiency also depends on turbidity [6]. 

Disinfection can be carried out by UV treatment as well, but the associated cost is much higher 

and depends on the energy price, on the UV equipment and on the process configuration. In 



4 
 

contrast, filtration systems such as sand filtration and pressurised filter beds of sand or activated 

carbon are good at removing physical pollution but poor at virus removal. 

 

Another type of SSS is up-flow clarifier tanks, which are based on the principle of coagulation-

flocculation and have been widely used in international cooperation projects. Several compact 

and specifically designed clarifiers have been used, such as the Oxfam Clarifier, which works 

with alumina and produces 5-10 m3/h of drinking water, reducing raw water turbidity values to 

acceptable limits (below 5 NTU). Furthermore, it has proved to be simple, robust and capable of 

being run by operators with no previous experience for long periods [20]. However, a lack of 

precise control of dosing rates—accurate jar tests are required—is a further obstacle to 

achieving satisfactory performance [8]. 

 

Finally, membrane-based systems represent an alternative group of decentralised water 

treatment processes. Several devices using microfiltration (MF), ultrafiltration (UF), 

nanofiltration (NF) and reverse osmosis (RO) membranes have been designed and documented, 

mainly UF and RO systems. Membrane-based POU and SSS products have proved to be 

suitable in many cases. 

 

1.3. Ultrafiltration based decentralised systems 

Membrane technology presents several advantages in water treatment due to its modularity, 

simplicity, ease of use and ability to produce a large quantity of drinking water. A wide range of 

membrane cut-offs are available (from MF to RO), which allows users to select the most 

adequate value according to the level of water pollution. This technology is attractive for 

developing countries because it provides absolute barriers for controlling hygiene hazards and 

its modular construction allows implementation on all possible scales [15]. The main 

disadvantages are that membranes need to be replaced every 3 to 5 years, depending on the 

process [21, 22], some chemicals are required for the cleaning steps and maintenance requires 

specific training. 

 

Water treatment processes using UF membranes have achieved a 7 LRV (Log10 Reduction 

Value) reduction of coliform bacteria, a 4.4 and 7 LRV reduction of Cryptosporidium and 

Giardia lamblia, respectively, and a 6 LRV reduction of some viruses, such as MS2 phage [23]. 

 

Some examples of UF-based SSSs that have been successfully tested are the AQUAPOT system 

[3], Aqualogix® (made by Garrow Ltd.), SkyHydrant® [24], AquaBoy®, SkyStation® [22] and 

Mobil watermaker [25]. These systems differ in terms of production, water quality, pretreatment 

and post-treatment, costs and energy requirements. 

 

The most relevant membrane-based POU products are Life Straw®, Lifesaver® and a mobile 

UF system that can be transported and powered by a bicycle [26]. The Life Straw filter (made 

by Vestergaard) is a portable straw-like device that has a useful life of approximately 18000 

litres and a cost of 0.001 US$/litre. It removes 6-7 LRV of bacteria, 2-4.7 LRV of viruses and 

3.6 LRV of protozoa with no energy requirements because it works by suction [27]. Lifesaver® 

has a capacity of 750 mL and a useful life of 6000 litres. It contains a 200-kDa UF membrane 

that can remove 7.5 LRV of bacteria and more than 5 LRV of viruses. It also includes a carbon 

filter that reduces the presence of chemical pollutants such as pesticides. 

 



5 
 

Within all the decentralised systems mentioned, this work describes the main actions carried out 

within AQUAPOT, a research and development project based on ultrafiltration for drinking 

water production in developing countries. 

 

2. AQUAPOT: 20 years producing drinking water 

2.1. The origins of the AQUAPOT project 

The AQUAPOT project was born in the Department of Chemical and Nuclear Engineering of 

the “Universitat Politècnica de València (UPV)” (Spain) in 1996; since then, the objectives of 

AQUAPOT continue to be developed within the research group on membranes (PROMETEO) 

of the "Instituto Universitario de Seguridad Industrial, Radiofísica y Medioambiente" (ISIRYM) 

of the UPV. Prior to the birth of the project, the research group had significant research 

experience in membrane processes, especially in those applied to the treatment of water, such as 

ultrafiltration and reverse osmosis. The trigger for the project was a collaboration between the 

research group and the humanitarian organisation "Fundación SER" of Ecuador, through a 

Spanish NGO, with the ultimate goal of improving children's health in the rural communities of 

the province of Azuay (Ecuador) [3]. 

 

Since 1996, the research group has worked, through the project AQUAPOT, on the 

development of drinking water systems based on membrane technology that can be applied in 

developing countries. Specifically, the project is based on the application of ultrafiltration 

technology through decentralised systems that allow the elimination of microbial contamination 

of feed water, thus producing water of suitable quality for direct human consumption. 

 

2.2. Preliminary tests 

Before the application of drinking water production technology, several laboratory experiments 

were carried out using commercial membranes and water from sewage treatment plants, 

reservoirs, and irrigation canals with high microbiological contamination, to validate 

ultrafiltration as a suitable disinfection process. 

 

Preliminary tests were carried out using surface water with a much greater microbiological load 

than that expected in water in Ecuador: 300 cfu/100 mL (total coliform) in comparison to 50 

cfu/100 mL (total coliform). The plant was equipped with a spiral-wound UF polyethersulfone 

(PES) membrane with a cut-off of 100 kDa. These preliminary tests proved the high efficiency 

of the UF process in the removal of microbiological contamination, reaching rejection index 

values of 100% for the microbiological components analysed by the USEPA membrane 

filtration method [28]: faecal and total coliforms, faecal enterococcus and aerobic bacteria [29]. 